
, tD-Ai33 148 OXIDATION DITCH TECHNOLOGY FOR UPGRADING ARMY SEWdAGE V/2
TREATMENT F-CILITIESU) CONSTRUCTION ENGINEERING
RESEARCH LAB (ARMY) CHAMPAIGN IL J T BANDY ET AL.

UNCLASSIFIED RUG 83 CERL-TR-N-151 F/G i3/2 NL

EmEEEmmEoElhhlhhEEEEEEE
EBBhhBhBhEEEEEE
EhhhEEEElhhhhE
llflflflflflflflfllfll
mEEElhEElhlhEE
EEEElhhhEEEEEI



-. 2.

I#AuO M C 132ADM -13

%ii- k



.*.' ,' -, . < .. .= ° . . - : , -. , , -*- - . - . .. ..
.7)

.construction
Cr en eof Enginewegineeri L I]--- t

hd AO: Technical Report N-151
regsgarchAugust 1983learch Design and Operation for Upgrading Wastewater Treatment Plants

OXIDATION DITCH TECHNOLOGY FOR UPGRADING4 ARMY SEWAGE TREATMENT FACILITIES

by
J. T. Bandy

C. P. C. Poon
[...]
Plants to Competing Processes for Secondary and Advanced
Treatment of Municipal Wastes, 600/2-78-051 (USEPA, 1978).)

54



1A U

77

65,000
-I I IffPER YEAR

3--

JI

191

(L-.

Fiue1.Iceetloeainan3aneac otfrbooia
nirfcain 196 FoU.F tih oprsno
Oxdto Dic lnstUoptn rcse o eodr

PLANTA 1978).) .g

NOE:5MG~



-9 TWO STAGE MIXED REACTOR !

7 - TWOi STAGE -FIXED FILM

3 SINGLE STAGE -MIXED REACTOR

SINGLE. STAGE -EFIXED FILM,~ JTIkf2- t- r~

0.01d.140 0 10

PLN3AAIY g G

M E , '1000001e1", snlI~al I~ud nceeta ccio
J~geS w tg ~lgclm IIcto se et feseIc.

acluld l"g)

NOEEOSESVIGS(POFT'
Fiue1. Iceetloeainan aneac otfrbooia

an1hsclceicldn0fcto, 96 Fo .F

al ihl oprsn fOiainDth lnst opt
in Prcse fo0eodr n dacdTeteto
Muiia.ats00/-7-5 UEA 98.

0d!+__XIDTIND56 C

~..* * . .. * * , . . .4



Table 22

Oxidation Ditch Process Cost

Detent io 1
Capacity Time Year of Cost Construction Cost O&M Cost
-fw ... (JkiuL ia.tpat ion 1(MilliLk. (MillionJ~x $Ir Suce of InfoLaiii.

1.95 16 hr August 1979 0.40 0.070 JAC Oxyditch preliminary
deep design for Fort Mead, MD
channel

4.50 16 hr February 1980 1.51 0.085 JAC Oxyditch preliminary
deep design for Fort Head, MD

channel

.7.0.011 24 hr June 1981 0.055 0.0075 CERL Technical Report -102
shallow on RBC Technology Evaluation for
chenne I CE Recreational Area Application

0.25 0.256385 Burns & McDonnell
0.50 0.325604 oxidation ditchWs with
1.00 20 hr April 1982 0.480299 intrachannel. clarifier
2.50 1.189450 design*
5.00 1.84244
10.00 2.940749
shallow
channel

*557



'.41

MW i Il 00 Q 000 I~f

(ai 11 11 A%9 0a0 l

4a 4 4 Id- I~
08 0 0C0

a C ? mc6

ca. 00 0 va 40

uu

00

oW 4Ae IIr.- i9

aa 21 co 6
a ~ ~ ~ ~ t@99- -. 4F. I I I I ?11 4 n 0 a at meQ

cc44 -44

.9 %n W44 -e4 R
I.9~ga 08 R 0 'f-44.44

rd92 c0 S11144 . 0

0% ei' I

*9* 4 a
v x
4

0 w -
4,.' IW r!1 w! 90w w ...9

0 V

0 U O
j.4 j~

4  
4

'4 4) 490 .~Q0 8888 0Q QQ 08 0

~ CO 9* M..4 9%.C1 58



.'o.4

-'"2:2

'S-:::

z -"

V:- ' ' \ ""
r:.\ 

'' .

m,..glsure 16 .Up ated ost co pariso of o i t o di c e d -
comp tin bio ogl al roce ses 

.-

* 2 I.

ii Oo o SQ 4 . . . ., , o •' . '•,•o° °°o ' " '.- o' . .



,. .o

denitrification capacity is much less than the added cost for a separate den-
itrification stage to other treatment processes. Thus, even if the construc-
tion cost curve for the oxidation ditch in Figure 16 needs adjustment upward
for denitrification, the cost increase is not as much as for others. The
lower construction cost for oxidation ditch plants with a capacity of 0.15 mgd
or more is therefore valid, whether or not nitrification-denitrification is

considered.

The 1978 EPA report shows lower O&M costs for oxidation ditch plants up
to 1.0 mgd than for activated sludge plants, even if nitrification-
denitrification in the ditch is not considered. No O&M cost comparison for
plant sizes between 1.0 to 5.0 mgd is available. At 10.0 mgd capacity, 0&M

- for an oxidation ditch, without considering the benefit of nitrification,
would be more costly than for a conventional activated sludge process because
of the high energy demand in aeration and mixing for a long hydraulic deten-
tion time. However, if nitrification or nitrification-denitrification in

separate stages is included in activated sludge treatment plants, the O&M
costs would be much higher than for single-stage oxidation ditch plants.

The energy requirements of wastewater treatment technology and its asso-
ciated costs are important considerations. Therefore, one unique feature
should be emphasized when the oxidation ditch plant is to be operated as a
single stage for BOD removal plus nitrification-denitrification. In denitrif-
ication or nitrate respiration, 2.85 lb of ultimate BOD are oxidized during
the conversion of nitrate to nitrogen. This is the result of substrate
nitrate respiration plus synthesis as indicated in Eq 1.

organic ClOH 1903N + 6.5NaNO3 --- > 0.125 NH3 + 5.625 CO2 + [Eq 11

0.875 C5H7NO2 (bacteria) +

6.5 NOH + 3.25 N2 + 3 1120

In practice, about 2.6 lb of ultimate BOD per pound of N03-N converted
has been used. Thus, when denitrification occurs in an oxidation ditch, it is
possible to use the oxygen supplied by nitrate. This is because the BOD is
circulating in the channel from the anoxic zone back to the aerobic zone for
BOD oxidation. This credit can only be claimed in circulated reactors (as in
an oxidation ditch), but not in other processes with separate stages for BOD

. removal, nitrification, and denitrification using an external carbon source.
The net effect is that the oxidation ditch saves energy.

Another factor that may lower oxidation ditch costs is the alkalinity
requirement for nitrification. Nitrate respiration creates alkalinity which
recirculates in the channel back to the nitrification zone. This can reduce
the cost for chemicals in a plant where an alkalinity supplement is needed for
successful nitrification.

60

.. * -- *. - * ." -. .' - -. -. . •i
- . . . *c . . . ,* . . . . -m ... .= ", *. -,,, -,. ". "" -_



Guidelines for Oxidation Ditch Selection

This section provides guidelines for selecting oxidation ditch technol-
ogy. The discussion is confined to centralized sewerage systems with wastewa-

ter treatment for surface disposal. Thus, small, on-site treatment systems
such as septic tank-leaching field, evaporation lagoon, etc., are not con- - N
sidered. Land treatment and lagoons are also not discussed because controlled
nitrification-denitrification is difficult, if not impossible, in these
processes.

Choice of Oxidation Ditch Over Other Processes

I. Cost. In most cases, cost is very important when selecting a treat-
ment technology. Within the capacity range of 0.15 to 10.0 mgd, oxidation
ditch plants have the lowest construction cost and the lowest annual cost.

2. Performance and Reliability. Existing oxidation ditch plants produce
an effluent quality equal to or better than that given by competing biological
treatment plants, including activated sludge plants, trickling filters,
three-cell lagoons, and package plants. Effluent quality is consistently
superior in both hot and cold weather. Even nearly complete nitrification is
observed at near zero degree temperatures. The large ditch volume provides
the equalization capacity needed to mitigate the effects of any shock loads
which can produce consistently low effluent BOD. The conservative design of
the final clarifier which uses low overflow rates provides effluents with low
SS concentrations.

3. Operator Competence Level. The 1978 EPA report indicates that oxida-
tion ditch plants provide superior performance and reliability even though
they are operated by personnel with less training. Many plants are attended
only on weekdays with no night shift. For a small plant, only a minimal grade
level rating is required for the chief operator, even if nitrification is
needed. The O&M is greatly simplified because the sludge is stabilized in the
channel and requires no further treatment before dewatering on drying beds.
The high MLSS level in the ditch allows freedom of operation without affecting

. the treatment performance. Even under poor operating conditions, plants gen-
erally do not generate odors.

4. Army Mobilization. An oxidation ditch plant eliminates the need for
a primary clarifier and equipment for sludge treatment (except drying beds for

- dewatering). Shallow channels with sloped side walls can be constructed
easily, using a thin concrete lining (3 in. thick) applied pneumatically and a
hand trowel without the use of forms. The one-stage channel for BOD removal
and nitrification (and denitrification if needed) eliminates the need for more
clarifier and pumping equipment.

Choice of Other Treatment Processes Over Oxidation Ditch

1. Plant Size. Below a 0.15-mgd capacity, a package extended aeration
treatment plant or an RBC plant may cost less than an oxidation ditch,
although the difference is not significant. On the other hand, when a large
treatment plant is to be installed, the economic advantages of an oxidation
ditch plant may peak around 10.0 mgd; at that size, the cost of the concrete
required could exceed the mechanical costs of other schemes. Therefore,

61

.... i .; i " :"... . .. ,:" - ,: , _ , .- :.



outside the range of 0.15 to 10.0 mgd, other treatment alternatives should be
considered.

2. Sludge Treatment. Some states may require that sludge from oxidation
ditch plants be treated before dewatering on drying beds since the fluctuating
quality of the sludge may not have been well stabilized in the oxidation
ditch. Thus, for oxidation ditches, the requirement for sludge treatment will
add capital and O&M costs, as well as increase the complexity of O&M. The
advantages of oxidation ditch plants are also greatly reduced when they are

* designed only for secondary treatment and when nitrification and denitrifica-
tion are not considered.

3. Land Availability. The land requirement for oxidation ditch plants
is greater than for other treatment alternatives, except for land treatment or
lagooning. Although deep channels can reduce the land requirement, sometimes
a high groundwater table will prohibit such use. Land availability could
become a critical factor which may show the treatment alternatives to be more
favorable.

In the design examples given in Chapter 5, the land area required for the
oxidation ditch component for a 1.0 mgd plant is about:

Carrousel, single ditch,
10-ft channel depth: 12,000 sq ft

Oval oxidation ditch, 2 units,
10-ft channel depth, 45-degree
side slope with 10-ft-wide
island: 20,000 sq ft

Deep channel, jet aeration
20-ft channel depth: 10,000 sq ft

(including final
clarifier area)

In comparison, a 1.0-mgd activated sludge plant needs an aeration tank
(14 ft deep) plus a primary clarifier, which would occupy about 5000 sq ft.

62

* '~ 4 * . . . . . .. . . . . . . --

. . . . . . . . . . . . . . . . . . .."°



" DESIGN AND OPERATION OF OXIDATION DITCII'

This chapter provides design guidelines and design features that will be

helpful to Army engineers who are considering the oxidation ditch as a treat-
ment alternative. Design examples and their cost estimates are provided and

operational and maintenance problems and some suggested solutions are dis-

cussed. In addition, suggestions for an operator training program are

presented.

Design Features and Guidelines

The following design features and guidelines are recommended for oxida-
tion ditch plants.

Design Flow

Flow usually fluctuates more in small treatment plants. Even though any

conventional oxidation ditch plant provides a long hydraulic detention time,
it is common practice to assume a much higher flow during a certain portion of
the day and a lower flow for the rest of the day. For example, 80 percent of

the day's flow may come into the plant in a 12-hour period. The design flow

therefore would be:

QDes= 0.8 x average daily flow [Eq 21
0.5

f 1.6 average daily flow
-- i

For larger plants (from 0.5 to 1.0 mgd), the design flow can be reduced

to 1.3 times the average daily flow. Above 1.0 mgd, the design flow is simply

the average daily flow.

Bar Screen and Comminutor

Bar screening -- the most important pretreatment step -- removes objects

such as rags, boards, and other bulky objects before they reach the ditch. A
comminutor can be used in parallel or in series (downstream) with the bar
screen. Problems with comminutor operation due to straws, rags, wire, etc.,
in the wastewater flow are common. Therefore, to minimize maintenance prob-

lems, many plants do not install comminutors.

Channel and Configuration

All oxidation ditch plants use looped channels or ditches. A looped

channel with a partition in the middle may be shaped like an oval or a concen-
tric ring. A design engineer usually adopts a specific channel configuratLion

and flow scheme recommended by the equipment manufacturer or supplier.

63

% .. . . . .



Depending on the plant size, channel depth and number of loops vary:

Shallow channel .......... For smaller plants and when land availability
is not limited; depth up to 14 ft.

Deep channel ............. For larger plants and when land availability
may be limited; depth 20 ft and above.

Number of channels ....... Multiple-channel or multiple-loop is preferable,
so that part of the plant can be shut down for
repair and maintenance.

Drain .................... Should be provided for each channel at the bottom.
This provision allows mixed liquor or accumulated
grit material to be drained from the channel with-
out expensive pumping. Many oxidation ditch plants
do not have drains in their channels and are having
maintenance problems.

Channel lining ........... Deep channels are built exclusively with reinforced
concrete. A concrete liner can be placed against
the earth backing in shallow channels by pouring
concrete or gunite (shotcrete) to a thickness of
3 to 4 in. The concrete or gunite should provide
a minimum compressive strength of 3000 lb per sq in.
in 28 days.

Type of Aerator

Depending on the width and depth of the channel, various types of aera-
tors can meet the mixing and oxygenation requirements:

Rotor Aerator ............ Table 24 lists the various rotor aerators available.
The minimum length of shaft is 3 ft and the maximum
length is from 7 to 30 ft. These aerators are suit-
able for shallow channels of any plant size. The
Carrousel process uses a vertical-shaft, slow-speed,
surface aerator which comes in various sizes to
accommodate shallow to moderately deep channels.

Induction aerator ........ This type of aerator, which is available in various
sizes, draws the mixed liquor and air down a U-tube;
from here they are discharged for a distance down-
stream in the channel. Compressed air at low
pressure can be injected near the top of the down-
draft tube to enhance oxygenation. A bulkhead (which
should be partially opened at the bottom) is required
to separate the channel to maintain the flow circulation.
This type of aerator is also suitable for shallow to
moderately deep channels.

Jet aeration ............. Jet aeration is specifically designed for deep
channels. Both air and the mixed liquor are
pressurized (by aspirator pumping) into a mixing j

64



4 0 0

U 0

411

&U' 41 1

00

> 1n41

001404

4 41
41 6 al to 0

4141 4. 4. U1

AA

U 4414 0 .U N 04

C)4 -4 .4 -P44

toL -4 .4 -A .4M

00 ) co 0

3: 4)

0 w

2 0i

hu41 A. l. lA4

~.j ~ w*4 ) 0~' o~ 0 ~65



chamber; from here, the mixture is discharged as a
Jet stream into the surrounding channel liquid.
Deep channels are used to take advantage of
better oxygen transfer.

Diffused aeration plus
slow mixer ............... This type of aeration is more suitable for deep

channels. Air bubbles are sent up to the mixed
liquor to provide oxygenation through a pipe grid

system with diffusers, while a slow propeller
mixer provides the flow circulation and mixing.

Size of Aerator

Rotor aerators -- either horizontal shaft or vertical shaft -- should be
sized to provide adequate mixing and oxygenation. However, the same size of
rotor provides different levels of mixing and oxygenation, depending on the
degree of its submergence. First, the oxygen requirement must be calculated
for a level that will satisfy the carbonaceous BOD removal as well as . -

nitrification-denitrification (if needed). Oxidation ditch equipment manufac-
turers provide tables or charts for selecting the aerator size for any given
speed and submergence (immersion), based on the calculated oxygen requirement.

The aerator size should also be checked against the mixing requirement
set by the manufacturers. Preferably, more than one aerator should be used

per channel; they should be placed at different locations so that if one
breaks down, the channel will still function. Details of this procedure are
presented on pp 67-90. The procedure for selecting the jet aerator size is
similar, except there is no submergence factor. The sizing of the induction L
[...]
(Reprinted with permission from Water and Sewage Works, "Looped

Aeration Tank Design Offers Practical Advantages, Parts I and II"
[1975]; by A. Jacobs.)

Capacity: 48,000 p.e. (1 p.e. 0.12 lbs BOD)

Average flow: 3.2 mgd

MLSS: 4000 mg/L

F/M ratio: 0.05 lbs BOD5/lb MLSS

Sludge age: 30 days

Oxygen capacity: 2.5 lbs 02/lb BOD5 , maximum capacity
1.8 lbs 0/2/lb BOD 5 , average operational

capacity

.* Aerator size: L:

Horsepower 88
RPM 28.5
Impeller dia. 144 inches

Channel dimensions:

Width 26 feet
Depth 13 feet

spiral; as it travels around the raceway, floatables are released to a scum
takeoff pipe for return to the oxidation ditch. Duplex submersible pumps are
used for sludge return and for disposal.

•'S .The final effluent contains an average of 10 mg/L of BOD and 15 mg/L of

SS; this represents more than 99 percent of BOD removal and 97 percent SS
removal. The total cost of the oxidation ditch and clarifier system was about

* :$70,000 (1972 dollars). The successful operation of this treatment system has
prompted several dairy farms to consider similar installations.

"Oxidation Ditches Perform Well in Winter," J.W.P.C.F., Vol 49 (April 1977), p
" 537.

Oxidation ditches perform well in winter, as shown by a study conducted
in 1976 by EPA Region VII (Iowa, Missouri, Kansas, and Nebraska).* Results
indicate that on the average, secondary facilities (with the exception of oxi-
dation ditches) were not meeting secondary treatment effluent standards during

the winter of 1975-76.

* The survey did not provide a truly representative cross section of the fa-

cility types In Region VII based on actual numerical levels of each type.

121

a. de*-*



Table A4

Summary of Operation Results and Removal Efficiencies for the
Lichtenvoorde Treatment Plant

(Reprinted with permission from Water and Sewage Works, "Looped
Aeration Tank Design Offers Practical Advantages, Parts I and II"

[1975]; by A. Jacobs.)

Percent

Influent Effluent Removal

BOD5 (mg/L) 663 4.7 99.3

Settleable Matter (mg/L) 16 0.1 99.4

COD (mg/L) 1316 54.9 95.8

Total Phosphorus 52 40.0 22.6

Kjeldahl (TKN)1  108.3 3.1 97.1

Ammonia (NH3-N) 0.8 ---

Nitrite (N02-N) --- 0.06 ---

Nitrate (N03-N) --- 43.5 ---

Degree of Nitrification2  --- 93.2

Nitrogen Removal 3 ,4  --- 56.9

1TKN -Total KJedahl Nitrogen NH-N + ORG-N

143e ff.2Degree of Nitrification f "NOeff" -__-_-_

(NO3 + NO2 + TKN) eff.

TKN inf. - (TKN + NO2 + NO3) eff.3Nitrogen Removal fi.::i:

TKN inf.
4Lichtenvoorde plant was not designed or operated for nitrogen removal.

Thirty facilities were surveyed in the study: 16 trickling filter plants
(covered and uncovered), seven oxidation ditch facilities, and seven activated
sludge plants. Twenty of these facilities averaged less than 85 percent remo-
val of a composite parameter comprising BOD, nonfilterable solids, and
ammonia-nitrogen. Of the ten facilities that were averaging 85 percent remo-

val under the difficult winter conditions, five were oxidation ditch facili-
ties, four were activated sludge plants, and one was a covered trickling-
filter plant. The activated sludge (compressed air) and oxidation ditch
facilities had peak performances of up to 99 percent removal of BOD and non-
filterable solids. The data also indicated that well-operated activated
sludge and oxidation ditch facilities can be expected to produce effluents
with less than 0.5 mg/L ammonia-nitrogen, even at water temperatures under
5oC.

122

.. '
"4 ", '" =' " .' ' .","."

" '

"."."-" " ' -' - * .""- "'' *""""." " -'.--' ". ,. - ""



Performance difficulties were caused by two major problems: (1) gen-
erally low-skilled operators and inadequate time for optimizing facility
operation; and (2) failure of designers to anticipate industrial loads, plus
poor monitoring and in-plant handling of industrial wastewaters. Oxidation
ditches seemed to be the type of facility least affected by lack of operator
competence.

H. D. Stensel, et al. (Envirotech), "Cost Effective Advanced Biological Waste-
water Treatment Systems," paper presented at the Nevada Water Pollution Con-
trol Association (1977).

: This paper discusses design considerations for biological wastewater
,. treatment systems. If only BOD removal is required, then a sludge age of

about 5 days would be used for the design. (An application for removing only
*• BOD would not take full advantage of the Carrousel's energy savings for mix-

ing, but could still take advantage of its other aerator application
features.) For nitrification designs, the sludge age would be in the range of
10 to 20 days, depending on the wastewater temperature. For an extended aera-
tion design, a Carrousel system would be designed on the basis of about a 30-
day sludge age or 20- to 24-hour hydraulic detention time to achieve complete
sludge stabilization as well as nitrification and low effluent BOD 5 values.
Once the sludge age is selected, the following equation is used to determine
the necessary aerobic volume in the system:

V ff(SRT)(Yu)(ABOD)
MLSS(8.34)

where L..

V - aeration volume (million gallons)
BOD l lb of BOD removed per day
Yu = net solids production coefficient, lb SS/lb BOD5

MLSS = mixed liquor SS concentration mg/L.

The MLSS concentration is selected at about 3500 mg/L to provide conservative
solid floor loadings in the secondary clarifier. However, it has been common

to operate Carrousel systems in Europe at MLSS of 4000 to 7000 mg/L.

To incorporate denitrification into the system, the volume in the equa-
tion must be increased to account for the denitrification anaerobic volume.

VD NVD - N[Eq A2] .-

DNR(MLSS)8.34 [Eq A2J

where

VD - denitrification volume,'mg
N - quantity of nitrate nitrogen to

reduce, lb/day
DNR - specific solids denitrification rate,

lb N/lb MLSS day.

123

........................................... "."."."""..-.. ' " '""" " " ' ... "'
. . . . *- ** * ... * * " ' ' . .'' -' .. . . . . . . . .. ' ; ", ," " , '. . ':. . ", ,'." " " ' .... o



The next step is to determine the aerator horsepower requirements. Fig-

ure A6 is an example of a curve used to select the amount of 02 ror BOD

removal as a function of the design sludge age. Besides this oxygen require-

ment, the amount of oxygen needed for nitrification is 4.3 lb 02/lb NH3-N oxi-

dized. If denitrification is anticipated, 2.86 lb 02/lb N03-N reduced is

deducted from the 02 requirements of BOD/NH3-N removal. Once the 02 require-

ments are determined, the aerator standard oxygen transfer efficiency value Is

converted to a mixed liquor condition value and is used to determine the total

horsepower needed for the system.

Various configurations can be laid out in a Carrousel system as shown in

Figure A7. Normally, the channel depth is about 1.2 times the impeller diame-

ter, and its width is twice the depth. The hydraulic model developed by

Dwars, Heederik, and Verhay, Ltd., is used to optimize the aeration basin and

aerator design to provide maximum channel velocity.

Efficient Treatment of Small Municipal Flows at Dawson, Minn., EPA Techn.

Transfer, Capsule Report, EPA-625/2-77-015 (U.S. Environmental Protection
*, Agency, 1977).

High effluent suspended solids caused by improper plant operation, surges

of raw sewage flow, or mechanical failures within the plant frequently degrade

* the effluent quality of small plants such as that at Dawson, MN. The problems

are common in small plants ifhich receive limited operator attention and are

frequently subjected to severe flow variations. A survey in 1960 of extended

aeration plants throughout the United States showed that they removed an

0

06~ DOMESTIC WASTE WATER-
p COO/90Ds=1.6-20
as TSS/8OOsxO.S-I.2 -

0.4 a I KJ '' " ' ' * ' - '':'
49 2 1 4 1 I 0 15 0 0 40 W 1 0 O "

IR? - OAT

Figure A6. Oxygen requirements for carbonaceous BOD5 removal vs. SRT
and temperature (add 02 for nitrification as required).

d (From H. D. Stensel, et al., [Envirotech], "Cost Effective

) Advanced Biological Wastewater Treatment Systems," paper
presented at the Nevada Water Pollution Control Association [19771.)

124

..................................................................



*

0 0

0

Q0-|

Figure A7. Carrousel tank configurations. (From H. D. Stensel,
et al.. (Envirotech), "Cost Effective Advanced Biological
Wastevater Treatment Systems," paper presented at the
Nevada Water Pollution Control Association [1977].)

* average of 86 percent of the BOD, but only 62 percent of the suspended solids
from the raw sewage.

Figures A8 and A9 illustrate the extended aeration process.
Following screening, the raw wastewater is pumped to an aeration channel or
"oxidation ditch." The process is a modification of the activated sludge pro-
cess. Aeration is provided by two floating aerators which also keep the

4 liquid moving around the aeration channel at a velocity high enough to prevent
deposition. The depth of mixed liquor can then be varied from 3 to 4.1 ft,
providing 83,000 gal of surge storage capacity within the aeration channel.

-' At design flows, the aeration time in the channel is 17.7 to 25.4 hr, depend-
Ing on the depth. Under the actual flows received, aeration times averaged 35
hours during a 300-day test period. The mixed liquor flows from the channel
to a chamber which controls the flow to the downstream clarifiers. By using
the storage volume in the aeration channel, peak flows were reduced by about
31 percent, stabilizing the operation of the secondary clarifiers.

The mixed liquor flows to two downstream clarifiers in series. Design
overflow rates are 580 and 400 gpd/sq ft for clarifiers 1 and 2, respectively.
Provisions were made to feed chemicals and provide flocculation between the

* clarifiers to Insure that the stringent effluent suspended solids goal of 5
mg/L would be met. It has not been necessary to feed chemicals. Chlorination
is provided before discharge. Excess sludge is taken to nearby farmland where
it is spread. The performance of the plant over the first 300 days of opera-
tion is summarized in Table A5. If suspended solids from only 2 days of
operations are eliminated, the average suspended solids content of the final
effluent becomes 5 mg/L.

Nearly complete nitrification was achieved throughout the entire study,
since ammonia concentrations in the effluent were generally 0.1 mg/L or less.
Nitrification was achieved even during severely cold weather when water tem-
peratures in the aeration channel were very near 00C. Temperatures were below

125

%-*..=



- - -j--a--- - - a .* --V

RAW SEWAGE

A 

~MA

FLO

'4.W

SLUDG

FSTOAG RAW"

RETUN SLDGE HANL-

-. Fgur A8.Proess lowshet. (romEffiien TretmetO o

W Smal MCii aOFo s a D w o , M N TROE A Te h ol g
.4~LU G CH______________________________

Transfr, Capule Reort, 65/2-77015 [EPA 1971 .

F OCU

Fiur 8. Pocs-fo sheet....... Efficient Treatmentof

Small~~~~~~~~~~ Muiia Flw at Dasn inEATcnlg



PUMPINGFLOATING
UNITS AERATOR NO. 2

*~~O TEST IING POINT

AERATOR NO. I

SUBMGENCEIY

CLARFCERLA.

WEIR

RINDE COMNAC TAN

CMCALRNFIER N

MINFLUENT EFLEN
ANHOEPIEMAHL

WAST

SLUDG

Figur A9 avo tetmn lat (rm fiietTrameto

Small ~ ~ ~ ~ ~ ~ ~ ~ RN CuONciCa FlwTtAaNKMn. E ecnlg

V I ranfer Casul Reprt,6252-7-01 [ EMICA TRANSFER

MANOL

127E

STORAGE CHER. -

*--.*.***OERFLO 
STORAGE.. . . ..

FROM... ... .. .. ..

OF DAWSON



Table AS

Summary of Dawson, MN, Plant Performance
(From Efficient Treatment of Small Municipal Flows at

Dawson, Minn., EPA Technology Transfer, Capsule Report,
625/2-77-015 [USEPA, 19771.)

Average Range

BOD, mg/L
Influent 155 60-250
Effluent 3 1-7

Suspended Solids, mg/L
Influent 200 70-1621
Effluent 8 1-30

60C for the first 100 days of the 300-day study period. Sludge ages were
always 20 days or more. It was found that denitrification would occur if
aeration was carefully controlled so that DO levels were at zero before the
mixed liquor completed its circuit around the aeration channel to the aerator.
Over the 65-day period that these controls were used, nitrogen removals of 60
to 80 percent were typically achieved, with some values as high as 90 percent.
The wastewater itself provided the carbon source for the denitrifying organ-
isms, so that no additional methanol or other carbon sources were required.

The plant could be operated for as long as 90 days without the need for
sludge wasting by allowing the mixed liquor solids to build up to 10,000 mg/L

* before wasting sludge. The mixed liquor solids readily settled to solid con-
centrations of 2.5 to 3.5 percent.

This high degree of treatment has been achieved consistently without any
extraordinary operator skill or attention. About 4 to 6 manhours per day are
spent at the plant. Typical duties of a plant operator are:

1. Read influent flow matter.

'A 2. Clean bar screen.

3. Skim settling tanks.

4. Visually check all equipment to make sure it is operating.

5. Measure temperature of air, channel, and settling tank contents.

6. Collect necessary samples for analysis (primarily raw sewage, MLSS,
and effluent).

128



7. Check DO of channel.

8. Check chlorine residual and set feed rate.

9. Wash down the walkways and building walls.

10. Haul sludge (when required).

11. Cut grass or shovel snow as necessary.

Table A6 presents the construction costs of the Dawson plant both at the
time of the actual bid (1971) and using an EPA sewage treatment plant index
which reflects second quarter, 1976 cost levels. Table A7 gives operation and
maintenance costs. Power costs are primarily for the electric motors which
drive the various items of process equipment. The total connected horsepower
is 53 Hp; however, not all of the equipment is in service continuously. Heat-
ing costs are for an oil-fired furnace and hot-air blower system within the
control building and laboratory. This is the only structure in the plant site

Table A6

Dawson Construction Costs
(From Efficient Treatment of Small Municipal Flows at

Dawson, Minn., EPA Technology Transfer, Capsule Report,
625/2-77-015 [USEPA, 1977].)

Bid Date
Approximate Unit November 30, 1971 Estimated Costs
Process or Item Costs @ EPA STP Index = 166 @ EPA STP Index = 255

Raw Sewage Pumps $ 18,000 $ 28,000

and Related Items

Channel Aerators 100,000 153,000
and Related Items

Clarifiers 65,000 100,000
and Housing

Return Sludge 12,000 18,000
*Pumping System

Control Building 43,000 66,000

and Laboratory

Other (Chlorination, 12,000 18,000
Chemical Feed System)

$ 250,000 $ 383,000

129

4.°-°



that is equipped with a permanent heating system. Because of freezing prob-
lems in the clarifier building, portable heater units are sometimes used dur-
ing the winter. This cost is included under miscellaneous supplies and
replacement parts. Miscellaneous supplies and replacement parts include items
such as furria:e repi rs, replacement of a hydraulic hose on the aerators,
grease and oil, cleaning supplies, lawn mower paris, and similar items. No
major repairs were made on the process equipment items. Transportation costs
reflect the cost for disposing of sludge on nearby fields. The sludge is . -

disposed of in liquid form if weather conditions permit.

Keffer, W. J., Winter Performance of Secondary Wastewater Treatment Facili-
ties, Region VII Report (U.S. Environmental Protection Agency, 1977).

Region VII of the USEPA has collected and summarized a great deal of
detailed wastewater plant performance data; this information includes results
of multiple days of analysis on 24-hour composite influent and effluent sam-
ples. These performance summaries include data collected through all seasons
of the year in both high and low precipitation periods.

Table A7

Dawson Operation and Maintenance Costs
(From Efficient Treatment of Small Municipal Flows at Dawson, Minn.,
EPA Technology Transfer, Capsule Report, 625/2-77-015 [USEPA, 19771.)

Raw Return Control
Cost Sewage Channel & Clarifier Clarifier Sludge Bldg. &
Item Pumping Aerators No. I No. 2 Pumping Laboratory Other Totals
Power 0.5 3.6 0.1 0.1 1.2 0.5 0.2 6.2
[...]
oxidation ditch, and (b) pump-
ing the sludge to the sludge
tank or the sludge drying beds; .
sludge chamber designed deep
enough for gravity flow from
sludge holding tanks where ele-
vation in the holding tank no
longer permits gravity flow to
the beds.

Chemical storage FRP tank: 5,000-gal capacity. Alum dose paced flow-measuring
and feed equip- device installed in the Parshall
ment flume.

Treatment building Preengineered Covers bar screen, Parshall flume,
72 ft x 58 ft alum storage, and feed equipment,

metering facilities, chlorine
room, office, and laboratory and
clarifier.

Sludge 110,000-gal capacity; Has a 5-hp floating aerator for
holding tank 38-ft diaeter and 16 ft partial aerobic digestion for

deep (liquid depth) minimizing odors.

Sludge Four, each 31 ft x 100 ft Handle 458 lb (300 lb biological
drying beds plus 158 lb chemical) per day.

Chlorination Contact tank: Dose paced by the flow-smasuring
7500-gal capacity unit at the outlet chamber of
(15 minutes at peak flow) clarifier.

154

, , " . . . ; -: .- %. -* .. -.. -... :.... .,. _ .. .. : -.--.



0 0~ @ 0,''ie 0 0

t-4 '4% U

en a 644-% Go 4

$4

A. 400000 o

~~~ . 4 40 's' .711

41 P A

G4 -h 14 o

(%4 N

so 4 n 00 e

* *0 4 0 .4-4 '4 .-4

4 4

0
ur! ..! 9 9 .4

4,.

0 .4A

U, 0

&a' M coGO40' 40

.0 .4pa 4- .4
0 4

15 5



*. The total cost of the project including land, legal engineering, and
interim financing was $900,000. The annual O&M costs for the treatment plant
are about $40,000.

Wiskow, R., "Oxyditch Concept Proven in Pioneer Municipal Plant," Public Works
(April 1979).

The St. Charles, MN, treatment plant (see Figure A25) was designed to
handle a design flow of 0.8 mgd. With an average BOD of 338 mg/L, the loading
is 2255 lb BOD/day. The SS loading is based on 200 mg/L, which amounts to

* 1330 lb/day.

The plant is essentially two mirror-image treatment systems in parallel.
The dual system affords standby capacity, with ample capacity for large flows.
Included are two individual 0.4-mgd race tracks (deep channel) which use the
proprietary Pentech JAC Oxyditch concept. Directional mix units are used

- which contain separate air and mixed liquid conduits; air and sewage are
discharged uniformly from each jet, producing a fine-bubble plume. Compressed
air is supplied by two 1385-scfm blowers located in a building between the two
race tracks. The aeration system can transfer close to 5 lb 02/brake
horsepower-hour.

Each clarifier is covered with a fiberglass dome which protects the
structure from the severe northern climate; it also provides a significant
housekeeping benefit by limiting unsightly algal growth around the clarifier
effluent launders. Return sludge is pumped directly from each clarifier to
the respective oxidation channels with the timetable determined by mixed
liquor SS buildup. Provision is also made for tertiary treatment before
chlorination. Three 12-ft-diameter, prefabricated-steel, dual-media filters

". reduce the effluent SS concentration. The waste sludge is stored in a 92,000
cu ft holding basin. A loading station with a pump transfers the sludge to

a tank trucks for final disposal on nearby land. Table A13 shows the opera-
tional results in 1978 for this plant.

Applegate, C. S., et al., "Total Nitrogen Removal in a Multi-Channel Oxidation
System," Jour. Water Pollution Control Fed., Vol 52 (1980), pp 568-577.

Some design features of the oxidation ditch/activated sludge plant are
ideal for creating conditions which encourage complete nitrogen removal:

1. The closed-loop design, unique in the ability to maintain solids in
suspension with very little applied power

2. Multiple-series aeration channels, which allow isolation of zones
favorable for nitrification and denitrification

3. The multiple-channel configuration, which prevents short-circuiting
of wastewater and assures complete treatment

4. The disk aerator, which allows maximum control of oxygen input either
by changing the number of disks or by changing the disk submergence

5. The concentric channel arrangement, which allows maximum flexibility

for raw feed and return sludge addition to one or more channels.

156

A- -. .""



FILTERSSLUDGE STORAGE

-- SLUGE

Figure A25. Treatment unit arrangement and flow distribution.
(From R. Wiskow, "Oxyditch Concept Proven in Pioneer
Municipal Plant," Public Works [April 1979].)

* Table A13

Operation Results in 1978 for St. 'Charles, MN, Plant -

* (From R. Wiskov, "Oxyditcb Concept Proven in Pioneer Municipal Plant," Public
Works [April 1979].)

February March April May June
Average Flow, mgd 0.4 0.44 0.42 0.4 0.57

BOD, mg/L:

Influent average 252 201 238 206 22t
Influent range 170-378 100-320 227-259 173-238 144-2')8
Effluent average 2 3 2 4 5
Effluent range 1-4 2-6 1-5 2-7 4-8

Average removal, percent 99 99 99 98 98

Suspended Solids, mg/L:

Influent average 161 132 129 128 81
Influent range 59-376 94-242 114-150 108-141 99-128
Effluent average 2 2 2 4 5
Effluent range 0.5-4 0.4-14 0.1-5 1-11 2-10

Effluent Dissolved Oxygen, mg/L:

PJAverage 11.4 11.3 11.9 10 9

Minimum 10 8.7 9.8 7.6 6.4
Maximum 13.2 12.4 16.4 10.8 10.4

157



- ~. -- ... .. . . . .. .~ . .

..4

Intentional denitrification will allow recovery of up to 63 percent of

the oxygen used for nitrification. Because 4.6 kg of oxygen are required per

* kilogram of ammonia-nitrogen oxidized, combined nitrification-denitrification
could be done with just 1.7 kg of additional oxygen per kilogram of nitrogen.
Use of raw wastewater as the carbon source allows the oxygen credit to be used

for BOD reduction.

Nitrification can destroy 7.14 kg of alkalinity per kilogram of ammonia-
nitrogen removed. In some waters with low influent alkalinity, this loss is

reflected in depressed pH, which could result in process upset. Denitrifica-
tion offsets one-half of the alkalinity destroyed by nitrification.

The oxidation ditch/activated sludge plant in Huntsville, TX, has been
on-line since 1974. Treating only domestic wastewater, the system was
designed for an initial 0.035 m3/s (0.8 mgd) flow with expansion capacity to

0.70 m3/s (1.6 mgd) using the same aeration basin. All wastewater flow is

pumped to the plant through three main lift stations. Two parallel bar

screens, grit chambers, and comminutors preceding a Parshall flume for flow

measurement make up the headworks. Without additional pretreatment, the flow
enters the aeration basin consisting of four oval, concentric, endless aera-
tion channels in series arranged as in Figure A26.

The total aeration volume is 3030 m3 (800,000 gal), with 44 percent of

the total volume allocated to the outer channel, 28 percent to the second, 17

percent to the third, and 11 percent to the inner channel. The outer channel

can be isolated for aerobic digestion of waste-activated sludge or used as the

first channel in series with the inner channel for extended aeration opera-

tion. Influent from the headworks may be introduced to any of the first three

channels. After passing sequentially from the outer to the inner channel,
mixed liquor leaves the aeration basin over an adjustable weir located at the
center island.

Mixed liquor is propelled in the channels and aerated by a mechanism con-

sisting'of several disks arranged on four horizontal shafts. Each aerator

shaft is powered by a separate motor and gearbox at 56 rpm. As shown in Fig-

uire A26, two aerator shaft assemblies span all four channels, and two span
only the first two channels. Oxygen input can be varied over a wide range by

changing the number of disks on each shaft or by changing the disk submergence

in the mixed liquor. -. -

Clarification is provided by a single 18.3-m (60 ft)-diameter center-feed

clarifier. Two pumps are available for return sludge from the clarifiers;

normally one pump is operated at its capacity of about 0.028 m3/s (450
gal/min). Return sludge is pumped to the first aeration channel; however,

there is flexibility to introduce it into the second channel if desired.

Waste-activated sludge is dewatered on sludge-drying beds. Clarifier effluent
is chlorinated and discharged to East Sandy Creek, a tributary of the San

Jacinto River.

The South Huntsville Sewage Treatment Plant has demonstrated nitrogen
removal (up to 91 percent) through endogenous nitrate respiration in a single

sludge system. Very stable organic and nitrogen removals were obtained with

no special operator attention. Important factors contributing to the effec-
tiveness of the plant are:

158

, 'I . . - *,, , . .- - - . - - . - . - . . • . " . o . . . . . . - . . .. . . .-

:= i- " "- .":'"',''' -'''-.' . -- ' ".. •--."-.-.' . " .'' . . " . .•- ." , .. '. . " " .. .-



1%T-7 .7 -

1. Multiple aeration channels in series allow oxygen concentration con-
trol in each. Favorable conditions can therefore be created for carbonaceous
removal, ammonia oxidation, and nitrate reduction.

2. Splitting the feed to the first two aeration channels enhances nitro-
gen removal.

3. Removal efficiency for the extended aeration mode of operation is:
total COD, 91 percent; SS, 95 percent; NH3-N, 99 percent; and total N (total
TKN + oxid.-N), 76 percent. Removal efficiency for the split-feed mode of
operation is: total COD, 89 percent; SS, 98 percent; NH3N, 98 percent; and
total -N, 91 percent.

If the feed is not split, all the nitrogen in the effluent is in the
nitrate form. The nitrate nitrogen in the effluent represents nitrogen
released from biomass formed in the first channel. In contrast, the effluent
after split-feed treatment shows some residual ammonia-nitrogen, organic
nitrogen, and nitrate nitrogen. Both nitrification and denitrification occur
in each channel, resulting in better use of the entire reactor volume. Rotat-
ing disk aerators can provide adequate channel mixing while maintaining
minimum aeration for low oxygen concentration. Oxygen input can easily be
controlled by either changing the number of disks or controlling the disk sub-
mergence.

Besides the obvious benefits from improved effluent quality, complete
nitrogen removal allows partial recovery of alkalinity and oxygen used for
nitrification. Also, low nitrate concentration in the mixed liquor prevents
sludge flotation in the final clarifier.

Aufiers, F. G., "Advanced Wastewater Treatment: Stowe, Vermont." Jour. New
England Water Pollution Control Assoc., Vol 15, No. 2 (1981), pp 149-151.

The Stowe, VT, plant (see Figure A27) has two oxidation ditches. Each
has a volume of 99,600 gal, providing 28 hours of detention time at the 0.175
mgd design flow. Mixed liquor overflows the ditch effluent weir, is dosed

A' with alum or sodium aluminate for precipitation of phosphorus, then settled in
one of two 21-ft-diameter clarifiers. Clarifier effluent is polished in an

'-'2 automatic backwash filter, disinfected with chlorine, dechlorinated with sul-
fur dioxide, and discharged. Part of the settled sludge is returned to the
oxidation ditches. The remainder is aerobically digested, dewatered on a belt
filter, and disposed of at the town landfill. The treatment facility cost
$1,514,000 and is manned by two full-time employees. One is a class II Ver-
mont operator, and the other is a maintenance assistant. The plant is manned
8 hours per day, 5 days per week, with intermittent coverage on weekends.

Boettcher, G., "A Construction Grants Program Success Story," Public Works
(1981), op 35-37.

An oxidation ditch advanced secondary wastewater treatment plant was
built in 1979 for West Plains, MO. The basic design parameters for this
facility are:

159159 .

. . . .. . . . . ... *,..;". .,* . - .. .... ... L . . . ' :. . - . : .'



RETURN SLUDGE

N..

Figure A26. Oxidation ditch aeration basin. (From C. S. Applegate

et al., "Total Nitrogen Removal in a Multi-Channel Oxidation
System," J.W.P.C.F., Vol 52 [1980],, pp 568-577.)

move

PLN Jnt

CLRFIR
'I .vWE

I-' ~ ~ ~ ~ ~ ~ ~ ~ ~ DO Moe M RMLWRvL.EPM 170

Vol 15,x- No.M 2rr .18])p 4-5.

_16

*.'K.:.- ***.-**. . . . . . . .

OXN omit-



Design period ............. 20 years
Design population

equivalent ....... 25,000
Design average flow ...... 2.5 mgd
Design peak flow ......... 6.25 mgd
Design BOD loading ....... 4250 lb/day

Component loadings at the above design flows are:

Oxidation ditch volume... 2,354,816 gal
Oxidation ditch aeration. 415.5 lb/hr
Clarifiers .................... 442 gpd/sq ft
Sludge pumps ............. 695 gpm
Chlorinator .............. 200 lb/day (max)

The oxidation ditch has a four-zone arrangement, as shown in Figure A28.

The site work cost $230,000, and the plant construction was $3,150,000
for a total project cost of almost $3,500,000. The construction cost was high
because 460 piles were needed for foundation works. An initial light organic
loading resulted in a slow start because the activated sludge matured very
slowly. Fifteen months after start-up, the average effluent BOD was 3 mg/L
for the last two months, while SS averaged 1 mg/L.

Chambers, J. V., "Improving Waste Removal Performance Reliability of Wastewa-
ter Treatment System Through Bioaugmentation," Proc. 36th Industrial Waste
Conference, Purdue University (1981), pp 631-643.

ROTOR3OFF'

ZONE 3
ANOXIC ROTOR*2-ON

FiueA8 orzn arneeto xto n dtces (From::

(. .. o. .. _o...
* d** • .N.UB _ * NO.CZ-- ).. * .-'.-i,. .

. . . . .I-OFF ZONE 4"

EF LU N Ra 4 ON """

WE.IR.-_...

Figure A28. Four-zone arrangement of oxidation ditches. (From '.
G. Boettcher, "A Construction Grants Program Success '-
Story," Public Works, 1981, pp 35-37.) "

161-i "

,"=' "~~~~~~~~~~~~~~~~~~ ." .' ' '" -". .' "--" ." ".'," -- ,. .' '-.- -"-"_. '.. . - - " , . . . . . .



An oxidation ditch plant which treats daily wastewater has problems with
bulking sludge; this leads to poor effluent quality because of excessive loss
of suspended solids in the discharge. The sludge volume index is 150 to 375,
and the BOD removal efficiency ranges from 85 to 92 percent; the plant
receives a hydraulic loading of 75,000 to 105,000 gpd. The organic loading
consistently exceeds 100 lb of BOD per day. Detention times range from 2 to
2.7 days with a food-to-microorganism ratio (F/M) of 0.2 to 0.3 maintained.
Sludge age is about 8 days.

The returned sludge is chlorinated. This is followed by a bioaugmenta-
tion program in which the oxidation ditch is seeded with a commercially avail-
able bacteria DBD-Az (Flow Laboratories, Inglewood, CA). After 3 weeks of
seeding, there is evidence of a population shift. A stabilized microbial
population is established by the fourth week and maintained for 9 months.
Detention times remain around 2.5 days with an established F/M ratio of 0.1 to
0.15. Sludge age is increased to 16 days, and BOD removal efficiency is
increased to 98 percent or more. The bioaugmentation program is then with-
drawn for 12 months; during this time, the bacteria population is thinned out,
and BOD removal efficiency decreases. Finally, the bioaugmentation program is
resumed, and the desired bacteria population is reestablished. BOD removal
efficiency returns to the 98 + 1.5 percent level for the system. Occasional
bulking occurs, but is corrected quickly by chlorinating the returned sludge
stream.

Sanks, R. L., et al., "Operator Training is Key to Oxidation Ditch Start-up
and Operation, Jour. Water Pollution Control Fed., Vol 53 (1981), pp 444-450.

Optimal operation is most likely when there is close cooperation between
the designer and the operator. The O&M manual, hands-on training, cooperative
experimentation, monitoring of results, and continued designer advice are
interrelated parts of a good program. Engineering contracts should be written
to include the cost of such work over a full season of operation.

To promote operational ease and flexibility of design, O&M manuals should
be written during the design stage. They should be available for use before -

start-up; later they should be modified to reflect the best operation of the
plant.

Based on experience with various training programs, it is evident that
[...]
00-
00

1-4 41 029 9 R~

0~ a1

.4 14 'A3 4 .4'1.

'1 44 am 4 4

-A 92 41 A. 6 4

0. .

0 0l~

E 44 CA 4

.4 U..4 - 4 4 U3
99.44 C4' 0)

410

1690

4 a ' a'* . .... a - .. 4 .. 4A

4 ' s o



Table A18

Annual Operation and Maintenance Cost Savings

(From J. A. Cerwick, "Innovative Treatment Scheme Offers Cost Advantages

and Operating Simplicity," paper presented at the Water Pollution

Control Federation Conference, Detroit, Michigan [October 1981].)

40 mad Plant
Burns & McDonnell Burns & McDonnell

Conventional Treatment Process Treatment Process
Complete Mix Oxidation Ditch (Extended Aeration) (High Rate)

Preliminary 92,200 92,200 92,200 92,200
Primary Clarifiers 61,200
Aeration Basin 582,500 1,153,100 1,153,100 582,500
Secondary Clarifier. 66,600 64,500
Recycle Pump Station 135,200 132,200
Aerobic Digester 485,600
Gravity Thickener 19,900 9,900 9,900 22,200
Belt Filters 173,900 173,900 173.900 173,900

Total 1,617,100 1,625,800 1,429,100 870,000

Percent Savings 46% 46% 39%

1 mad Plant

Preliminary 2,600 2,600 2,600
Primary Clarifiers 7,000
Aeration Basin 28,000 34,300 28,000
Secondary Clarifiers 7,300 7,200
Recycle Pump Station 9.900 9,700
Aerobic Digester 24,100
Gravity Thickener 2,600 1,500 2,800
Belt Filters 21,900 21,900 

2,,00

Total 103.400 77,200 55,300

Percent Savings with
Burns & McDonnell
High Rate 47% 282

NOTE: Coats for this compation were developed with the use of CoMPUTER ASSISTED PROCEDURE FOR THE DESIGN AND
EVALUATION OF VASTIMA2t TREATMENT SYSTEMS (CAPDET). This computer program was prepared for the Depart-
ment of the Army and the U.S. Environmental Protection Agency.

1 170

--------------------- ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~~ o ............................................

- *~~**'~~~~,** ... * C~~ * *-.--.*°****..... . . .



WIL 30

MW

MI-

0 rn
zi 0

muu

-Ir. 0l.

X-jWO.

0 $4

-r4 0J

.0

wi s.

A. I' -,
wL Lo 9340

171z

rL, ell



Short Aeration Time

Normally, an oxidation ditch plant is designed for about a 24-hr
hydraulic detention time. This extended aeration mode of operation gives the
plant the capacity to equalize possible surge loads to minimize fluctuations
in effluent quality. The original Burns & McDonnell treatment process
(extended aeration) with the intrachannel design used the same concept. Dur-
ing testing, the hydraulic detention time was shortened to 6 to 8 hr. As the
detention time was shortened, more drastic changes in BOD reduction were
noted. The BOD treatment efficiency became much more consistent later when
the surge discharge of digester supernatant into the plant was eliminated by
making operating changes to the digester operation; however, this practice may
not be feasible in other treatment plants. A plant with shortened detention
time is no longer an oxidation ditch in the traditional sense; closeloop reac-
tor is a better terminology. Without the long duration time, the benefit of
equalizing the flow, which insures a consistent effluent quality, is lost.
Also a short detention will not allow nitrification to occur, while nitrifica-
tion is expected in all oxidation ditches operated in the extended aeration
mode. Therefore, the cost savings of the Burns & McDonnell High Rate Process
should be weighed against the loss of equalization. A decision should be made
during design which option (shortened detention time or regular detention
time) is more cost-effective in providing the same effluent quality at all
times.

Sludge Wasting

Throughout the demonstration project, the wasted sludge is withdrawn with
a Flyst sludge pump placed on the ditch channel downstream from the intrachan-
nel clarifier (Figures A32 and A33). The wasted sludge concentration is
essentially the same as the sludge concentration in the ditch anywhere else.
So far, the maximum concentration withdrawn has been about 3000 mg/L. This is
a very diluted sludge concentration when compared with sludge withdrawn from
the bottom of a conventional clarifier. Basically, the mean cell residence
time or sludge age is hydraulically controlled. This type of control is
simpler, but it does have a drawback. The wasted sludge is low in concentra-
tion -- about one-third of what normally occurs if sludge is wasted from the
bottom of a conventional clarifier. The wasted sludge, which has the same
concentration as the mixed liquor suspended solid concentration, needs a cla-
rifier to concentrate its solid content before it can be handled by a sludge
digester. It has been suggested that the diluted wasted sludge be discharged
to a sludge lagoon for settling and digesting. No matter how it is done, the

. cost of handling this larger liquid volume of diluted sludge is more expensive

than the more concentrated and smaller liquid volume of conventional settled
sludge. At the present time, the diluted wasted sludge is simply discharged
to the neighboring full-scale treatment plant. However, it is essential that

*- this problem be addressed so that a more realistic cost estimation of this new
process can be obtained.

Conclusion

The aeration and mixing system, the concept of sludge wasting by with-
drawing the mixed liquid instead of a concentrated sludge, and particularly
the cost-saving aspects of these aeration-mixing and intrachannel facilities
need confirmation from full-scale plant operational experience. However,

172

pb - . . ,. . - . . . .



. . - . . - . -- -. .- -

PLANT INFLUENT

CLARIFIER 2

MEHNIA ' ' I I
SKIMMING WASTE

HYDFRULC . WASTE- PUMP

SKIMMING CLARIFIED, WT WASTE
SLUDGE

PLANT
EFFLUENT

Figure A32. Treatment process with intrachannel clarification device.
(From J. A. Cerwich, "Innovative Treatment Scheme Offers Cost
Advantages and Operating Simplicity," paper presented at the
Water Pollution Control Federation Conference, Detroit, Michigan
[October 1981].)

these facilities may be less costly, require less O&M, and find wide applica-
tion to sewage treatment at Army installations.

Oxidation Ditch Plant Visits

The following information was obtained from visits to three active oxida-

tion ditch plants.

Advanced Wastewater Treatment Facility, Stowe, VT

The basic design data for this plant were provided by the plant superin-

tendent and is shown in Table A19.

The present flow ranges from 82,000 to 90,000 gpd, with a peak flow of
177,480 gpd; both are way below the design flows. The peak flow is mainly the
result of groundwater infiltration into the old sewer line. Each oxidation
ditch has a 12 ft long Passavant blade rotor of 10-hp, which has a maximum
submergence of 8 3/4 in. Because of the flows, a 6-in. submergence is now
used. A timer control puts the aerator on a 5-min on and 5-min off cycle.
This helps maintain an effluent DO concentration of 1.5 to 3.0 mg/L. However,
the aerator is turned on continuously at nights when the ambient temperature
is below o0F. At very low flows, when the detention time is longer than
24 hr, the rotor can freeze during very cold weather. This damages the rotor
blades, which must sometimes be replaced. Currently, 10 to 16 hr/yr are
required to straighten and repair damaged blades and to service gear box and
outside bearing assembly.

173

7 4 " . - . . . - °. - . - . . . . . .• . - . . . , . . . . , . . . . . .



4.1

0

4

1174



Table A19

Stowe, Vermont, Advance Wastewater Treatment Plant
Basic Design Data

(Information for this table was obtained through a personal conversation
with Stowe Wastewater Treatment Plant.)

Design Population (Year 2000)

Permanent 750
Transient 750

Design Wastewater Flows

Average Daily Flow, gallons per day 173,000
Peak Flow, gallons per day 779,000

Wastewater Loadings

BO0; pounds per capita per day 0.22

Suspended solids, pounds per capita per day 0.25

Phosphorous, milligrams per liter 16

Screen

This unit (with bypass channel and manually cleaned screen) is
located at the Lower Village Pump Station.

Oxidation Ditches (2)

Capacity per Unit, gallons 99,600
Length, 117 it; width, 52 it; depth, 4.5 it
Detention time at average peak Day Flow, hours 27.6

Final Clarifiers (2)

Capacity per Unit, gallons 25,900
Diameter, 21 ft; depth, 10 ft

Detention time at average peak Day Flow, hours 7.2

Surface Overflow Rate at Average Day Flow,
gallons per day per square ft 575

Filter

Length, 20 ft; width, 6 ft; area, 120 sq ft
Filtration ratd, gallons per minute per square ft 1.0

Flow Measurement (by Parshall Flume)

Throat width, in. 3

Range of Flow, gallons per day 0-700,000

Chlorine Contact Tanks (2)

Capacity per Unit, gallons 4,530

Length, 8.5 it; width, 9.5 ft; depth, 7.5 ft

Dechlorination

By sulfur dioxide addition to plant effluent.

Aerobic Sludge Digesters (2)

Capacity per Unit, gallons 34,560

Length, 30 ft; width, 14 it; depth, 11 ft
Waste sludge, pounds per day 210

Per Capita Volume, cubic ft 4.9

Sludge Dewatering (by BeltFilter Press)

Waste Sludge Loading, pounds per day (dry solids) 160

Chemical Feed Systems

Chlorine and sulfur dioxide (see above) polymer, sodium aluminate

Septic Waste Receiving Facility

Capacity, gallons 2,500

Length, 8.75 ft; width, 8.75 ft; depth, 4.5 ft

Sludge Production

Waste sludge to Aerobic Digesters, pounds per day 219

Digested Sludge to Dewatering Facility, pounds per day 160

Devatered Sludge to Ultimate Disposal, cubic yards per day 1.0

175

. . . . .



According to the operator, there are fewer filamentous forms of bacteria
and less variation in SS concentrations in the oxidation ditch than in the
activated-sludge process. When a significant storm occurs (4 to 5 hr), the
operator shuts down the aerator. This allows the suspended solids to settle
and keeps excessive biological solids from being washed out, which could over-
load the clarifiers. On the average, the sludge age is 24.2 days. The
returned sludge flow is generally 100 to 200 percent of the influent flow.
Foaming problems occur only occasionally and seem to correct themselves when
the solid concentration changes.

The two clarifiers are housed in a heated building. Settled sludge is
withdrawn from each clarifier once every day. The clarified effluent is sent
through an automatic backwashing sand filter. However, the sand filter is
often overloaded with solids. This causes filter failure and requires exten-
sive cleaning before the filter operation can be restored. The chlorinated
effluent carries a residual chlorine of 0.5 to 1.5 mg/L concentration, averag-
ing 0.7 to 0.8 mg/L. No dechlorination is required, although a dechlorination
facility is provided. The aerobic sludge digesters are located in an unheated
building with a double-thickness fiberglass roof. The belt filter press has
never worked since the plant was put into operation in February 1980.
Instead, the digested sludge is trucked away to local farmers at the expense
of the equipment manufacturer.

The plant accepts septage and both raw and chemically preserved sewage.
A 3000-gal capacity storage tank is used for the septage dumping. From the
storage tank, the septage is fed slowly into the oxidation ditch at night at a
rate of 500 gal/15 min when the sewage flow is low. The storage tank has pre-
clorination and preaeration capabilities, but these have never been used.

Neither oxidation ditch has a drain. The operators find this very incon-
venient, since a lot of time and much pumping are required to lower the water
level for repair and maintenance.

The plant hag two operators. The superintendent is a grade 4 operator,
and the other is a grade 1-P certified by the State of Vermont. Both opera-
tors work 5-day weeks with occasional weekend duties. A third operator may be
needed in the summer to take care of the extensive yard work. In addition to
plant operation, and maintenance and repair work, the operators perform daily
analysis of sewage temperature, DO, pH, MLVSS, settleable solids, concentra-
tions of returned sludge, wasted sludge, digested sludge, chlorine residue,
and the turbidity of the clarified effluent. Coliform number is determined
once a week, BOD once or twice a month, and P and COD once weekly. All these
measurements take about 5 hr/day. So far, the filtered effluent contains only
2 mg/L of SS and 5.6 mg/L of BOD. This is significantly lower than the state
standards of 30 mg/L for both SS and BOD.

A. C. Lawrence Leather Co. Oxidation Ditch Treatment Plants, Winchester, NH

The main activity of the A.C. Lawrence Leather Co. is the processing of
sheepskins. A primary treatment system was installed in 1974, and the oxida-
tion ditch was added 1976-1977.

The present average flow is 330,000 gpd, and the peak flow is about
576,000 gpd. A traveling screen removes fibrous material from the raw

176

'-7.,



UMI.

influent. The sewage pH is adjusted to 9.0 or higher by adding lime, followed
by the addition of cationic and anionic polymers to promote coagulation-
flocculation. An air flotation tank that follows removes the grease, particu-
lates, and chromium. The coagulation-flocculation step is preceded by equali-
zation in a 180,000-gal tank with no aeration or mixing.

The sludge from the flotation tank, together with the wasted sludge from
the oxidation ditch, are pumped into two fiberglass storage tanks. Twice a
day, about 1500 gal of the stored sludge is sent to a filter press for pro- -

cessing. The filtered sludge is trucked away for disposal.

The oxidation ditch is a Carrousel design by Envirotech. The ditch is
7.5 ft deep with a liquid volume of 391,000 gal. Two aerators, each with 20
hp rated output, are used with adjustable submergence, varying from 25.5 to 30
cm. The average MLSS in the ditch is 7000 mg/L. The ditch influent contains
0.15 to 2.75 mg/L DO, and its effluent is consistently less than 0.5 mg/L DO.

.

The oxidation ditch has a problem with massive floating biological solids
covering its entire surface. The cause of the problem is not yet known. High
residual grease content, high pH, or infestation of filamentous organism
growth -- either individually or collectively -- can contribute to the float-
ing sludge problem. The floating sludge can reduce DO in the ditch, although
it is not known if this is the result of very high BOD loadings. There is a
tentative plan to increase the capacity of the two aerators. Although the
ditch effluent is low in DO, the clarifier effluent discharged to the river
has an average DO of 7.0 mg/L, because there is a step-aerator at the outfall.

The clarifier is 45 ft in diameter. It is not covered, but experiences
no problems during the winter. The returned sludge contains from 8000 to
10,000 mg/L solids and is returned to the oxidation ditch at a rate equivalent
to 100 percent of the influent flow.

The plant requires two operators working 8-hr days, plus one operator at
nights, supplemented by one operator working on Saturdays. Two 24-hr compo-
site samples per month are collected. The samples are sent to a commmercial
laboratory for BOD, total SS, chromium, ammonia-nitrogen, and fecal coliform - -

analyses. Other than occasional high-effluent SS and chromium values, the
state effluent standards are met.

Oxidation Ditch Plant at Blue Grass Army Depot, Lexington, KY

Figure A33 shows the plan and sectional views of the Blue Grass Army
Depot oxidation ditch.

The plant has a design flow capacity of 17,000 gpd and serves five or six
outlying buildings, most of which are workshops, including one laundry shop.
These buildings had been served by an Imhoff tank, which is no longer used.

* *According to the design engineer, the present flow is estimated to be only --

one-third or less of the design flow. The plant capacity was chosen not by
the projected future flow, but rather on the smallest practical size of an
oxidation ditch that can be built. The design detention time is 18 to 24 hr,
depending on the flow and liquid depth in the ditch (the effluent pipeline
from the ditch is at a fixed elevation). Because of the low flow, the deten-
tion time may now be significantly longer than 24 hours.

177

i". .°, '. .*:' . .+ - .. .+,- + ' '- - .- - . . -. . - .,. , ,* + -, -. .

. . . .. J , " + U [ - " - . - -1 _ j " _ [



The influent goes through either a comminutor or bar screen, a manhole,
and then to the oxidation ditch. The downdraft induction aerator unit (Mixing
Equipment Co., Inc., Rochester, NY), powered by a 10-hp motor, draws air and
wastewater down a 36-in. inside-diameter draft tube which discharges the
wastewater about 22 ft downstream near the bottom of the ditch. The average
depth of wastewater in the ditch is 4 ft. This aerator-mixing unit is now
providing I to 1.4 ft/sec surface velocity. DO concentration in the ditch is
always 3 to 4 mg/L. However, one section of the ditch -- between the bulkhead

- near the aerator and the outlet of the draft tube -- serves no purpose at all
* in the treatment process. This section is more or less a dead space with

stagnant flow. Solids settle down in the ditch, floating scum accumulates,
and DO is almost 0 mg/L. Thus, it is apparent that this section should be
eliminated.

The wastewater is discharged to a 7-ft, 6-in. clarifier housed in an
unheated building. A 4-in. sludge pump activated by a timer can return the
settled sludge back to the ditch or waste it. Currently, no sludge is wasted.
The plant was completed late in 1981, so the solid is building up slowly; it
will probably take several more months of operation without wasting before the
MLSS can be built up to the recommended level of 4000 to 8000 mg/L. Effluent
from the clarifier is going through a V-notch weir chamber with a float-
actuated, flow-measuring device; it then goes through a chlorination manhole,
and is finally discharged to a creek nearby. The plant is operated by three
full-time staffs on split shifts. Their duties also include the operation of
a 300,000 gpd primary sewage treatment plant in the Depot in the area central
to the residents, as well as a water treatment plant (coagulation-

. sedimentation-filtration plant). The NPDES permit for the oxidation ditch
plants has not yet been issued. At the present time, the mixed liquor SS con-
centration varies in the low hundreds of milligrams per liter, with an occa-

•* sional high of 1200 mg/L. Treatment performance is not yet stabilized.
Effluent BOD is usually from 20 to 40 mg/L, but occasionally reaches highs of
109 and 375 mg/L. Once the mixed liquor SS buildup reaches the desirable lev-
els (4000 to 8000 mg/L), the treatment performance should be steady and ought
to meet secondary treatment standards. Effluent samples in the first few
months of operation show a concentration of rather low NH3-N (less than 0.5
mg/L), and concentrations of NO2 and NO3 that are generally less than 1 mg/L.
Analyses also show S04 concentrations from 20 to 30 mg/L and P04-P concentra-
tions from 0.5 to 2.0 mg/L.

Since the aerator-mixer unit is on 24 hr/day and presently provides a
* high DO concentration in the oxidation ditch, the operators plan to install a

timer so that it can be operated on a preprogrammed on-off cycle. This will
"" reduce power costs, since only 1 to 2 mg/L of DO are needed in the ditch.

The simplest construction method was used for the ditch concrete work. A
concrete spray gun was used and the concrete was smoothed by hand-trowel,
which does not require a high level of workmanship. The total cost of the
treatment plant is $158,000, including all materials, equipment, installation,
engineering fees, overhead, and administration costs. Plant construction took
about 8 months; some time was lost because a couple of major pieces of equip-
ment could not be delivered on time.

178



CERL DISTRIBUTION
Chief of Engineers 8th USA. Korea MTC
ATTN: Toch Monitor ATTN: EAFE-H 96271 ATTN: INC-SA 20315
ATTN: DA[N-ASI-L (2) ATTN: EAFE-P 96259 ATTN: Facilities Engineer
ATTN: OAM-CCP ATTN: EAFE-T 96212 Oakland Army Base 94626
ATT: OAEN-CW Bayonne OT 07002
ATTI: OAM-CWE ROM/US Combined Forces Command 96301 Sunny Point NOT 28461
ATT: DAEN-LWMR-W ATTN: EUSA-HHC-CFC/Engr A.°MD AF 1
ATTM: DAEN-CWO NARADCOM, ATTN: DRDMAoF 071160